
Kirk-Othmer Encyclopedia of Chemical Technology.
Copyright c© John Wiley & Sons, Inc. All rights reserved.

WATER, REUSE

An essentially constant supply of water is available for utilization by all living creatures; however, it is necessary
to manage the water resources of a region in such a way that the available water meets all legitimate needs.

Use dictates the quality required. Potable water must be bacteriologically safe, and toxic substances must
be present at levels that are accepted as safe (1–3) (see Table 1). In addition, the water must be aesthetically
acceptable. Water that is suitable for drinking may be inadequate for many industrial processes. On the other
hand, many industrial processes can use water that is not pure enough to drink.

Water consumption is constantly increasing. In 1950, U.S. industry consumed 290 × 106 m3 H2O/d
(7.7 × 107 gal/d). By 1970, consumption had increased to 624 × 106 m3/d (1.65 × 108 gal/d), and in 1980,
to 964 × 106 m3/d (2.55 × 108 gal/d) (4).

Formerly, water was accepted by a second user for reuse while it was still under control of the first user
(5). Today, the used water is treated in such a manner that it can be used again before ultimate disposal.
Furthermore, a distinction can be made between direct reuse, where the water is reclaimed without dilution or
natural purification, and indirect use, where treated used water is returned to the environment for subsequent
utilization as a raw water supply.

A notable example of controlled water reuse was utilization of secondary sewage effluent from the Back
River Wastewater Treatment Plant in Baltimore by the Sparrows Point Works of Bethlehem Steel (6). The
Sparrows Point plant was supplied primarily by wells located near the brackish waters of Baltimore harbor.
Increased draft on the wells had led to saltwater intrusion. Water with chloride concentration as high as 10
mg/L is unsuitable for many steelmaking operations. Rollers, for example, are pitted by such waters. However,
treated effluent from the Back River Plant can be used for some operations, such as coke quenching, and
>4 × 105 m3/d (108 gal/d) are piped 13 km to Sparrows Point. This arrangement has proved economical to both
parties for >40 yr.

Water can seldom be reused directly. The treatment required depends on the intended second use. Disposal
costs of the wastewater must be included in any economic analysis, and additional treatment for reuse may be
justified when this expense is included. Costs of reclamation depend on the location, water scarcity, availability
of public water supplies, and the intended reuse.

Owing to increased public awareness of water pollution, stringent waste-disposal regulations have been
introduced, and best available technology (BAT) had to be applied to industrial wastewater treatment by the
mid-1980s (7). The cost–benefit analyses in BAT applications are controversial. Whereas three decades ago
waste disposal was indicated only by an arrow in the process flow diagram, today it is a significant part of the
operating costs. Pure water is expensive, and high quality sources are becoming more scarce. It is frequently
necessary to accept lower quality water and subject it to costly treatment. Used water as a source of raw water
supply has long been permitted by public health authorities in water-poor areas. However, in regions with
an ample supply of fresh drinking water, there is resistance to the inclusion of reused water. A Gallup Poll
indicated a 50% opposition to the use of reclaimed water in drinking water (8).

Conventional secondary wastewater treatment does not produce an effluent suitable for direct reuse, and
a tertiary treatment step is required. Secondary treatment reduces BOD, COD (chemical oxygen demand),

1



2 WATER, REUSE

Table 1. Maximum Allowable Concentrations of
Significant Constituents in Municipal (Domestic)
Water Suppliesa

Constituent µg/L Constituent µg/L

arsenic 50 manganese 50
barium 1,000 mercury 2
cadmium 10 methoxychlor 100
chromium 50 nitrate (nitrogen) 10,000
copper 1,000 phenol 1
endrin 0.2 selenium 10
iron 300 silver 50
lead 50 toxaphene 5
lindane 4

a Ref. 2.

and ≥90% of suspended solids. Microbial concentrations are greatly reduced, and remaining organic material
in the effluent is further decomposed by natural processes. Some nitrogen and phosphorus compounds are
not removed and may cause eutrophication in the receiving waters. Contaminants that cannot be removed
by conventional means are termed refractory, and they range from simple inorganic salts to complex organic
substances such as pesticides, herbicides, and surfactants. Recycling of effluents from wastewater treatment
plants in an essentially closed system normally would result in unacceptably high concentrations of many
undesirable substances. The components of typical tap water are compared with those of a secondary effluent
in Table 2 (9).

Continued recycling of effluent would soon give an unusable product, and tertiary treatment, although
expensive, is essential. In some instances, considerable amounts of water can be saved by careful housekeeping
and process change.

In many cases, the quality of a stream or another water source can be adequately improved by removing
more BOD or suspended solids. In other instances, the effluent is prepared for groundwater recharge which
may require only the removal of nutrient. A classification of wastewater treatment processes is given in Table
3. Table 4 summarizes water quality criteria for various industrial uses (10).

1. Tertiary Treatment

1.1. Chlorination

Chlorination kills bacteria and is routinely included in secondary treatment. For some special uses, it gives a
water quality that is acceptable for blending with other water in storage reservoirs.

1.2. Chemical Precipitation

When applied after conventional secondary treatment, chemical precipitation removes heavy metals and gives
a high quality effluent. In this process, an insoluble compound is formed and the resulting precipitate allowed
to settle. Charges on colloidal particles are neutralized, and particles agglomerate. The resulting floc sweeps
other material, including bacteria, from suspension. Phosphates are removed by addition of soluble aluminum
or iron salts. Insoluble aluminum phosphate or ferric phosphate are formed, but the removal may require
adsorption on hydroxide floc. Addition of lime is the cheapest and most easily controlled method. At high pH,
lime, in addition to removing hardness, forms a precipitate of hydroxyapatite, Ca5(OH)(PO4)3. Lime also assists
in removing sulfides and fluorides. The sludge is putrescible and a nuisance source, and disposal is difficult.



WATER, REUSE 3

Table 2. Increase of Tap Water Components in Wastewatera

Component Tap water, mg/L
Secondary wastewater,
mg/L Difference, mg/L

BOD 2 20 18
COD 12 100 88
alkylbenzenesulfonates 0.4 6.8 6.4
cations

Na+ 50 125 75
K+ 3 13 10
NH+

4 0.1 16 15.9
Ca2+ 42 60 18
Mg2+ 16 19 3

anions
Cl− 66 143 77
NO−3 5 12 7
NO−

2 0.15 1.5 1.3
HCO−

3 198 296 98
CO2−

3 0.1 1 1
SO2−

4 56 84 28
SiO2−

3 29 43 14
PO3−

4 , total 8.1 25 17
PO3−

4
b 0.3 25 25

hardnessc 158 235 77
alkalinityc 164 242 78
total dissolved solids 382 700 318
pH 8.0 7.4 −0.6

a Ref. 9.
b Other than orthophosphates.
c As CaCO3.

Table 3. Wastewater Treatmentsa

Process Substance treated or removed

Biological
conventional secondary treatment suspended solids, BOD, bacteria
conventional process modifications suspended solids, BOD, bacteria, nutrients
anaerobic denitrification nitrates
algae harvesting nitrates and phosphates

Chemical
ammonia stripping ammonia nitrogen
ion exchange nutrients
electrodialysis salts
chemical precipitation suspended solids and phosphates

Mechanical
activated carbon adsorption organic matter and suspended solids
sedimentation suspended solids and bacteria
filtration suspended solids and bacteria
microstrainers very small particles
reverse osmosis salts
distillation salts
foam separation detergents
vapor-compression evaporation concentration of wastewater
wasteheat evaporation concentration of wastewater
steam stripping hydrogen sulfide and ammonia

a Ref. 7.



4 WATER, REUSE

Table 4. Industrial Water Quality Limitsa

Industry
Turbidity,
units

Color,
units Hardness

Tempera-
ture,
◦C pH TDS SS SiO2 Fe NaCl Cl SO4 Alkalinity

textiles (SIC 22) 0.3–5 0–5 0–50 100–200 0–5 25 0–0.3 0.01–
0.05

100 100 50–200

pulp and paper (SIC
26)

fine paper 10b 5 100 200 20 0.1 0.03 75
kraft paper

bleached 40b 25 100 300 50 0.2 0.10 200 75
unbleached 100b 100 200 500 100 1.0 0.50 200 150

groundwood papers 50b 30 200 500 50 0.3 0.10 75 150
soda and sulfite

paper
25b 5 100 250 20 0.1 0.05 75 75

chemicals (SIC 28) 500 1,000 c 5.5–
9.0

2,500 10,000 c 10 2.00 500 850 500

petroleum (SIC 2911) 25 900 6.0–
9.0

3,500 5,000 85 15 1,600 900 500

iron and steel (SIC 33) 38 5.0–
9.0

100d

food canning (SIC
2032, 2033)

5 250 6.5–
8.5

500 10 50 0.2 0.20 250 250 250

tanning (SIC 3111)
tanning processes e 5 150 6.0–

8.0
50 250 250 c

finishing processes e 5 f 6.0–
8.0

0.3 0.20 250 250 c

coloring e 5 e 6.0–
8.0

0.1 0.001 c

soft drinks (SIC 2086) 5 g g g 0.3 0.05 500 500 85

a From Ref. 10; units are mg/L unless otherwise specified. Abbreviations: TDS, total dissolved solids; SS, suspended solids.
b Units in mg/L as SiO2.
c Not considered a problem of concentrations encountered.
d Settleable solids.
e Not detectable by test.
f Lime softened.
g Controlled by treatment for other constituents.

1.3. Filtration

Filtration is usually a misnomer for tertiary processes that remove particulate matter. Small particles are
removed by adsorption rather than by physical straining. If secondary effluents contain a high concentration
of solids, filter beds clog and binding occurs at the bed surface. Energy losses become high, and short circuiting
passage of dirty water. Sand, mixed media, and diatomaceous earth are the most common filter materials.

Rapid sand filters have a limited use in tertiary wastewater treatment. Suspended solids accumulate in
the filter bed, and BOD in the water is reduced. Adsorbed foreign matter is removed by backwashing; frequency
depends on the surface application rate and concentration of suspended material. For backwashing, water may
be used alone at a rate of 100–120 mL/(cm2·min) (25–30 gal/(ft2·min)), or a combination of air and water may be
used, with water applied at a rate of 40–60 mL/(cm2·min) (10–15 gal/(ft2·min)) and air at ca 120 mL/(cm2·min)
(30 gal/(ft2·min)). Air serves to thoroughly agitate the filter. Particle range of the medium is 0.5–0.8 mm, bed
depth is ca 60 cm, and the application rate of raw water is 8–10 mL/(cm2·min) (2–2.5 gal/(ft2·min)). Most of



WATER, REUSE 5

the particles are removed in the upper part of the filter, and bed porosity in this region decreases rapidly as
the filtration progresses, excessive head loss results, and the filter clogs. Effective filter depth can be increased
by mixed media, with the lightest and coarsest material at the top and the heaviest and least porous at the
bottom. This is the opposite of the case where the bed contains material of constant density. In a mixed-media
filter, three or more materials are used, including coal, sand, and garnet, with specific gravities of 1.65, and
2.65, and 4.00, respectively. Coal has the greatest porosity and garnet the least. After backwashing, where the
filter acts as a fluidized bed, the filter materials stratify and the coal is on top. The resulting particles are
graduated from ca 1 mm at the top to 0.15 mm at the bottom, and the entire filter bed is utilized for particulate
removal. The garnet at the bottom forces the water to pass a much finer barrier than that provided by sand
alone, whereas the coal layer does not clog as readily. Filter depths are 60–75 cm, and application rates of
4–120 mL/(cm2·min)(1–30 gal/(ft2·min)) are common.

In diatomaceous-earth filtration, the powdered filter aid is built upon a relatively loose septum to screen